SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 45.57 -28.43 74 33.62 324 13.05 335 - - P H
H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CHoO1 4824 46 -28 74 34.05 324 13.05 335 - - P |V
2412MHz \VJ
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\Y
\%
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 50.21 -23.79 74 38.08 32.55 13.07 33.49 322 331 P H
4874 38.35 |-15.65 54 26.22 32.55 13.07 | 3349 | 322 | 331 A | H
7311 59.42 -14.58 74 41.76 375 16 35.84 125 285 P H
7311 47.6 -6.4 54 29.94 375 16 35.84 125 285 A H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 06 4874 47.47 -26.53 74 35.34 32.55 13.07 33.49 299 33 P \%
2437MHz 4874 36.63 | -17.37 54 24.5 3255 | 13.07 | 3349 | 299 | 33 | A |V
7311 62.76 -11.24 74 45.1 37.5 16 35.84 100 315 P \Y,
7311 50.66 -3.34 54 33 375 16 35.84 | 100 | 315 A |V
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 46.41 -27.59 74 34.14 32.65 13.1 33.48 - - P H
7386 56.61 -17.39 74 38.98 37.43 16.09 | 35.89 | 310 | 319 P H
7386 45.09 -8.91 54 27.46 37.43 16.09 35.89 310 319 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH11 4924 45.44 -28.56 74 33.17 32.65 131 33.48 - - P \%
2462MHz 7386 55.99 | -18.01 74 38.36 | 37.43 | 16.09 | 35.89 | 110 | 319 Y
7386 42.33 -11.67 54 24.7 37.43 16.09 35.89 110 319 A \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
2388.225 68.08 -5.92 74 55.15 26.92 18.36 32.35 100 300 P H
2388.645 45.85 -8.15 54 32.93 26.91 18.36 32.35 100 300 A H
* 2412 116.84 - - 103.83 26.98 18.4 32.37 100 300 P H
802.11ax * 2412 107.71 - - 94.7 26.98 18.4 32.37 100 300 A H
HE20 H
Partial H
106/53 2390 72.57 -1.43 74 59.66 26.9 18.36 32.35 148 93 P \%
CHO1 2389.695 50.45 | -3.55 54 37.54 26.9 18.36 | 32.35 | 148 | 93 AV
2412MHz | « 2412 119.56 - - 106.55 | 26.98 | 184 | 3237 | 148 | 93 | P | V
* 2412 110.85 - - 97.84 26.98 18.4 32.37 148 93 A \%
\%
\%
* 2462 115.99 - - 103.1 26.8 18.49 324 143 305 P H
* 2462 107.4 - - 94.51 26.8 18.49 324 143 305 A H
2488.16 63.29 -10.71 74 50.26 26.9 18.54 3241 143 305 P H
802.11ax 2483.52 44.64 -9.36 54 31.62 26.9 18.53 3241 143 305 A H
HE20 H
Partial H
106/54 * 2462 116.35 - - 103.46 26.8 18.49 32.4 100 93 P Vv
CHI11 * 2462 108.19 - - 95.3 26.8 18.49 | 324 | 100 | 93 AV
2462MHz 2483.72 71.66 | -2.34 74 58.64 269 | 1853 | 3241 | 100 | 93 | P | V
2483.52 49.81 -4.19 54 36.79 26.9 18.53 3241 100 93 A \%
\%
\Y%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061C

Emission below 1GHz

WIFI 802.11b (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
3351 25.17 |-14.83 40 33.81 23.15 0.93 32.75 - - P H
112.62 30.21 -13.29 43.5 44.01 17.01 1.85 32.72 - - P H
128.01 27.66 -15.84 43.5 40.68 17.65 1.97 32.71 - - P H
759.2 30.81 |-15.19 46 30.23 28.3 4.79 32.64 - - P H
860.7 33.09 | -12.91 46 30.69 29.28 5.07 32.13 - - P H
954.5 35.04 |-10.96 46 29.85 31 5.35 31.36 - - P H
H
H
H
H
H
2.4GHz
H
WIFI
32.97 31.82 -8.18 40 40.14 23.48 0.92 32.75 - - P \%
802.11b LF
39.99 30.35 -9.65 40 41.98 20.03 1.05 32.74 - - P |V
110.73 29.39 -14.11 43.5 43.3 16.91 1.84 32.72 - - P \%
757.1 31.11 -14.89 46 30.51 28.32 4.79 32.64 - - P \%
897.1 33.57 -12.43 46 31.16 29.02 5.2 31.87 - - P Vv
962.2 34.95 -19.05 54 29.66 30.98 5.38 31.28 - - P \%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C19 of C27




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061C

<Sample 2>
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level [Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2462 107.46 - - 94.57 26.8 18.49 324 100 56 P H
* 2462 104.32 - - 91.43 26.8 18.49 324 100 56 A H
2486.4 54.09 -19.91 74 41.06 26.9 18.54 | 32.41 | 100 56 P H
2486.72 44.6 -9.4 54 31.57 26.9 18.54 | 32.41 | 100 56 A H
H
802.11b
H
CH 11
* 2462 115.17 - - 102.28 26.8 18.49 324 131 92 P \Y
2462MHz
* 2462 112 - - 99.11 26.8 18.49 324 131 92 A |V
2483.52 54.8 -19.2 74 41.78 26.9 18.53 | 3241 | 131 92 P \Y
2483.52 46.83 -7.17 54 33.81 26.9 18.53 | 3241 | 131 92 A |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 54.33 -19.67 74 42.06 32.65 13.1 33.48 | 100 339 P H
4924 50.46 -3.54 54 38.19 32.65 13.1 3348 | 100 | 339 A H
7386 49.32 -24.68 74 31.69 37.43 16.09 | 35.89 - - P H
7386 39.99 -14.01 54 22.36 37.43 16.09 | 35.89 - - A H
H
H
H
H
H
H
H
802.11b
H
CH 11
4920 50.71 -23.29 74 38.46 32.64 13.09 | 3348 | 311 298 P \Y
2462MHz
4920 45.59 -8.41 54 33.34 32.64 13.09 | 3348 | 311 298 A \Y
7386 49.66 -24.34 74 32.03 37.43 16.09 | 35.89 - - P \
7386 40.95 -13.05 54 23.32 37.43 16.09 | 35.89 - - A \Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061C

Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
32.97 26.75 |-13.25 40 35.07 23.48 0.95 32.75 - - P H
122.88 26.73 -16.77 43.5 39.88 17.56 2.01 32.72 - - P H
132.6 3151 -11.99 43.5 4451 17.66 2.05 32.71 - - P H
867.7 32.58 |-13.42 46 30.16 29.26 5.24 32.08 - - P H
954.5 34.6 -11.4 46 29.41 31 5.55 31.36 - - P H
985.3 35.24 |-18.76 54 29.92 30.65 5.69 31.02 - - P H
H
H
H
H
H
2.4GHz
H
802.11b
L 32.7 31.3 -8.7 40 39.45 23.66 0.94 32.75 100 313 Q \%
38.64 26.99 -13.01 40 37.97 20.71 1.05 32.74 100 32 Q Vv
133.14 31.79 -11.71 43.5 44.79 17.65 2.06 32.71 - - P \%
856.5 32.54 -13.46 46 30.21 29.24 5.24 32.15 - - P \%
940.5 34.36 | -11.64 46 29.98 30.38 5.49 31.49 - - P |V
976.2 35.29 -18.71 54 29.93 30.83 5.65 31.12 - - P \%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061C

<Sample 3>
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2462 116.9 - - 104.01 26.8 18.49 324 144 93 P H
* 2464 113.78 - - 100.88 26.8 18.5 324 144 93 A H
2483.52 56.33 -17.67 74 43.31 26.9 18.53 | 3241 | 144 93 P H
2483.5 52.13 -1.87 54 39.11 26.9 18.53 | 3241 | 144 93 P H
H
802.11b
H
CH 11
* 2462 106.95 - - 94.06 26.8 18.49 324 100 68 P \Y
2462MHz
* 2462 104 - - 91.11 26.8 18.49 324 100 68 A |V
2483.6 54.07 -19.93 74 41.05 26.9 18.53 | 32.41 | 100 68 P \Y
2483.52 46 -8 54 32.98 26.9 18.53 | 32.41 | 100 68 A |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 53.22 -20.78 74 40.95 32.65 13.1 33.48 | 100 11 P H
4924 49 -5 54 36.73 32.65 13.1 33.48 | 100 11 A H
7386 48.79 -25.21 74 31.16 37.43 16.09 | 35.89 - - P H
7386 40.93 -13.07 54 23.3 37.43 16.09 | 35.89 - - A H
H
H
H
H
H
H
H
802.11b
H
CH 11
4924 52.07 -21.93 74 39.8 32.65 13.1 33.48 | 298 278 P \Y
2462MHz
4924 47.88 -6.12 54 35.61 32.65 13.1 33.48 | 298 278 A \Y
7386 49.03 -24.97 74 314 37.43 16.09 | 35.89 - - P \
7386 40.03 -13.97 54 22.4 37.43 16.09 | 35.89 - - A \
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061C

Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
3351 26.18 |-13.82 40 34.82 23.15 0.96 32.75 - - P H
112.89 29.86 -13.64 43.5 43.64 17.02 1.92 32.72 - - P H
137.46 27.66 -15.84 43.5 40.72 17.56 2.08 32.7 - - P H
799.8 30.71 |-15.29 46 30.22 27.94 5.04 32.49 - - P H
889.4 32.93 | -13.07 46 30.64 28.96 5.25 31.92 - - P H
985.3 35.16 |-18.84 54 29.84 30.65 5.69 31.02 - - P H
H
H
H
H
H
2.4GHz
H
802.11b
L 34.05 32.15 -7.85 40 41.1 22.83 0.96 32.74 100 130 Q \%
38.37 32.44 -7.56 40 43.29 20.84 1.05 32.74 - - P Vv
74.82 30.33 -9.67 40 48.38 13.15 1.53 32.73 - - P \%
663.3 29.81 -16.19 46 31.71 26.35 4.56 32.81 - - P \%
857.9 33.02 -12.98 46 30.66 29.26 5.24 32.14 - - P Vv
954.5 35.37 -10.63 46 30.18 31 5.55 31.36 - - P \%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR443061C

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : C26 of C27
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061C

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuVv/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBpV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number 1 C27 of C27
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samonias. FCC RADIO TEST REPORT Report No. : FR443061C

Appendix D. Radiated Spurious Emission Plots

Temperature : 21.5~24.9°C

Test Engineer : BANK Lin, Fred Tseng and Karl Hou

Relative Humidity : 50.1~60.9%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-0868 Page Number : D1 of D50
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061C

<Sample 1>

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

6+7

Horizontal

Fundamental

Avg.

A
/

= W/

B

10

2510 2320, 540, 7360, 0. 200, s
Froquency (M)

site +03CH22-HY
Condition + AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) aBovim Dot 20240508 e o) Date 20240508
10 120
1o - 14
7/
a0 / =
/ pek 74
n ot Bl
1/ S
et s
30 30
10 1o
S0 7320, 0. 7360, 760, 0 7s G0 ™o 1o oo 1o 2oL B0 206 2700 3000
Freauency (WH:) Froauency (i)
ite :03CH22-HY 03CH22-HY
(Condition :PEAK_BE_74 3m LE2C04A18EN_230712 HORIZONTAL Condition : PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim) Date 2024.05.00 e @uvim) Date 20240508
130 120

\ AVG 54
50 1
LS S S |

30

10

000 300, 1500, 1700 1900 2100 2300,  2500. 2700 3000

req (MHz)

Site 03CH22-HY
Condition AV6_54 3m LE2CO4AI8EN_230712 HORTZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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samonias. FCC RADIO TEST REPORT

Report No. : FR443061C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

6+7

Vertical

Fundamental

Peak

1 (@BuVim) Date: 2024-05.08

.

310 2520, 2540, 2360. 2380, 2400, 215
Frequency (MHz)

Site :03CH22-HY

Condition :PEAK_BE_74 3m LE2C04A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

a8y Date: 20240508

130

1ol

PEAK 74
) ] W
50

WWWWMMMM

000 300 4500 700 1900, 2100, 2300, 2600. 2700,
Frequency (MHz)

Site £ 03CH22-HY

Condition PEAK_74 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

)
| i
| 1
)
]
Site :03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

"

:
.
!

I L
.

-

A ————
.
)
Condition AV6_54 3m LE2CO4A18EN_230712 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

6+7

Horizontal

Fundamental

Avg.

+ AV6_BE_54 3m LE2CO4A18EN_230712 HORTZONTAL

o P—— i o 0240500
v \
o ' pdaekspimpsnes]
“ P U VOO SO
ency oo -
Site :03CH22-HY 03CH22-HY
Condition :PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
//V\\
933 /J 933
" il vt
e 2N e S ———
1
- (O O N
= TN ST T 7 T e
e b eency
Site :03CH22-HY 03CH22-HY
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Avg.

+ RBW:1000.000KHz VBW:0.240KHz SWT:Auto

RBW:1000.000KHz VBW:0.240KHz SWT:Auto

) By bate: 20240604 J oo
:
167 N 167
933 o 933
,/N(/ 1 PEAK 74
700 700
S
st
.s QL R EU——
23] 23
ST i 750 0 7i00 7its L N RN R N = T
Frequonc (M) Freauency (MHa)
Site :03CH22-HY Site. :03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL Condition PEAK_74 3m LE2CO4A18EN_230712 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
J By Date 20240600 o ovm) vate 20240600
167 1167 .
/\
) v by 09
700 700)
e AvS 54
e 151 RN |
23] 23
S0 o 70 7500 80 00 785 om0 s w0 o 70 e 70 a7
requency (MHa) Freasency (MHa)
Site :03CH22-HY Site 03CH22-HY
Condition : AV6_BE_54 3m LE2C04A18EN_230712 VERTICAL Condition AVG6_54 3m LE2CO4A18EN_230712 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH11 2462MHz

6+7

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.240KHz SWT:Auto

RBW:1000.000KHz VBW:0.240KHz SWT:Auto

,
v ]|

4617 epeyednapeld PP S N PP SR PR S it
Site :03CH22-HY Site. :03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORTZONTAL Condition PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
AT
\ AVG_BE_b4| AVG_54)
e —
B
-
ey s

Site :03CH22-HY Site 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR443061C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/54 CH11 2462MHz

6+7 Vertical Fundamental

1 (@BuVim) Date: 2024-06.03 A @B Date: 20240603

67| 167

o
) 09

",

L e
MM,

N

23 23
450 2453.2465.2467.2469.2471.2475 2475, 2471 2479.2481 2483 24912493.2495.2497. 2500 000 300, 1500 700 1900, 2100, 2300, 2600. 2700,
Frequency (MHz) Frequency (MHz)
Site :03CH22-HY Site £ 03CH22-HY
Condition :PEAK_BE_74 3m LE2C04A18EN_230712 VERTICAL Condition PEAK_74 3m LE2CO4A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 20240603 el (dBuvim) Date: 20240603
1637 67)

N
03 \ 03
700) \\ 700
\ AVG_BE_b4| AVG_54)

A
O s

X 23
450 2463.2465.2467 2469, 2471, 2473 2475.2471.2479.2461.2463, 2485 2487, 2480.2491.2493.2495.2497. 2500 000 300 1500, 1700 1900 2100 2300 2600, 2700,
Frequency (MH2) Frequency (MHz)
Site £ 03CH22-HY Site 03CH22-HY
Condition + AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition AV6_54 3m LE2CO4A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:0.240KHz SWT:Auto RBW:1000.000KHz VBW:0.240KHz SWT:Auto

Avg.
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samonias. FCC RADIO TEST REPORT

Report No. : FR443061C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

6+7

Horizontal

Vertical

Peak

Avg.

Date: 2024-05.09

EAK 74
70
avG 5
50)
30
10
000 4000, 6000. 8000, 10000. 12000 14000. 16000 18000 20000 22000. 25000
Frequency (Miz)
site :03CH22-HY
Condition

+PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL

el (9B Date: 20240509
130
ol
90|
EAK 7.
70
AvG 54
50|
30|
10
000 4000 6000, G000 10000 12000. 14000. 16000. 18000, Z0000. 22000. 25000
Frequency (MHz)
Site 03CHZ2-HY
Condition

+PEAK_74 3m LE2CO4AI8EN_230712 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

6+7 Horizontal Vertical

1 (@BuVim) Date: 20240508 A @B Date: 20240508
130 130
10 1ol
9 9|
PEAK 74 PEAK 74
70 70
VG 54 AvG 54
50| 50|
) 3|
10] 10]
000 4000, 6000, 8000. 10000. 12000 14000. 16000. 18000. 20000. 22000 25000 000 4000 G000, 8000, 10000 12000. 14000. 16000 18000. Z0000. 22000. 25000
requency (Hz) requency (MHz)
Site £ 03CH22-HY Site $03CH22-HY

Condition +PEAK_74 3m LE2CO4A18EN_230712 HORTZONTAL Condition PEAK_74 3m LE2CO4A18EN_230712 VERTICAL

Peak

Avg.
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samonias. FCC RADIO TEST REPORT Report No. : FR443061C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

6+7 Horizontal Vertical

1 (@BuVim) Date: 2024-05.09 A @B Date: 20240509
130 130
10 1ol
90) 9|
PERK 74 PEAK 74
70 70
VG 54 AvG 54
50) 50|
) 3|
10 10]
000 4000, 6000. 8000. 10000. 12000 14000. 16000 18000 20000 22000 25000 000 4000 G000, 8000, 10000 12000. 14000. 16000 18000. Z0000. 22000. 25000
requency (MHz) Frequency (MHz)
Site :03CH22-HY Site £ 03CH22-HY

Condition +PEAK_74 3m LE2CO4A1BEN_230712 HORTZONTAL Condition PEAK_74 3m LE2CO4A18EN_230712 VERTICAL

Peak

Avg.
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Report No. : FR443061C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

6+7 Horizontal

Peak

Avg.

Date: 2024.05.09 el (9B Date: 20240509
130 130
10 ol
%) 90|
EAK 74 EAK 7.
70 70
avG 5 AvG 54
50) 1 50|
30 30|
10 10
000 4000, 6000. 8000, 10000. 12000 14000. 16000 18000 20000 22000. 25000 000 4000 6000, G000 10000 12000. 14000. 16000. 18000, Z0000. 22000. 25000
Frequency (Miz) Frequency (MiHz)
site :03CH22-HY Site 03CH22-HY
Condition +PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition

+PEAK_74 3m LE2CO4AI8EN_230712 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz

6+7 Horizontal Vertical

1 (@BuVim) Date: 20240509 A @B Date: 20240509
130 130
10 1ol
9 9|
PEAK 74 PEAK 74
70 70
VG 54 AvG 54
50| 50| .
) 3|
10] 10]
000 4000, 6000, 8000. 10000. 12000 14000. 16000. 18000. 20000. 22000 25000 000 4000 G000, 8000, 10000 12000. 14000. 16000 18000. Z0000. 22000. 25000

requency (Hz) requency (MHz)
Site £ 03CH22-HY

Site £ 03CH22-HY
Condition +PEAK_74 3m LE2CO4A18EN_230712 HORTZONTAL

Condition PEAK_74 3m LE2CO4A18EN_230712 VERTICAL

Peak

Avg.
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

6+7 Horizontal Vertical

1 (@BuVim) Date: 2024-05.09 A @B Date: 20240509
130 130
10 1ol
90) 9|
PERK 74 PEAK 74
70 70
VG 54 AvG 54
50 + 50| T
) 3|
10 10]
000 4000, 6000. 8000. 10000. 12000 14000. 16000 18000 20000 22000 25000 000 4000 G000, 8000, 10000 12000. 14000. 16000 18000. Z0000. 22000. 25000
requency (MHz) Frequency (MHz)
Site :03CH22-HY Site £ 03CH22-HY

Condition +PEAK_74 3m LE2CO4A1BEN_230712 HORTZONTAL Condition PEAK_74 3m LE2CO4A18EN_230712 VERTICAL

Peak

Avg.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11ac VHT20 CH11 2462MHz

6+7 Horizontal Vertical

Date: 2024.06.05 el (dBuvim) Date: 2024.06.05
63| 67|
933 933
EAK PEAK
700) 700
avG 5 AvG 54
467] 1 467] 1
233 23
000 4000, 6000. 8000. 10000. 12000 14000. 16000 18000 20000 22000. 25000 000 4000, 6000, G000 10000 12000. 14000. 16000. 13000, 20000, 22000. 25000
Frequency (Miz) Frequency (MiHz)
site :03CH22-HY Site 03CH22-HY
Condition +PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition +PEAK_74 3m LE2CO4AI8EN_230712 VERTICAL

Peak

Avg.
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO1 2412MHz

Date: 20240509 el (dBuvim) Date: 20240509
130 130
10 ol
90 90|
EAK 7 EAK
70 70
AvG 54 AvG 54
50) 1 50|
30| 30|
10 10
000 4000, 000. 8000, 10000. 12000 14000. 16000. 18000, 20000, 22000 25000
Frequency (MiHz)

000 4000 6000, G000 10000 12000. 14000. 16000. 18000, Z0000. 22000. 25000
Frequency (MiHz)

site :03CHZ2-HY

Site 03CHZ2-HY
Condition +PEAK_74 3m LE2CO4AI8EN_230712 HORIZONTAL

Condition +PEAK_74 3m LE2CO4AI8EN_230712 VERTICAL

Peak

Avg.
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO6 2437MHz

6+7 Horizontal Vertical

1 (@BuVim) Date: 20240509 A @B Date: 20240509
130 130
10 1ol
9 9|
PEAK 74 PEAK 74
70 70
VG 54 AvG 54
50| 50|
) 3|
10] 10]
000 4000, 6000, 8000. 10000. 12000 14000. 16000. 18000. 20000. 22000 25000 000 4000 G000, 8000, 10000 12000. 14000. 16000 18000. Z0000. 22000. 25000
requency (Hz) requency (MHz)
Site £ 03CH22-HY Site $03CH22-HY

Condition +PEAK_74 3m LE2CO4A18EN_230712 HORTZONTAL Condition PEAK_74 3m LE2CO4A18EN_230712 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D40 of D50
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CH11 2462MHz

6+7 Horizontal Vertical

1 (@BuVim) Date: 2024-05.09 A @B Date: 20240509
130 130
10 1ol
90) 9|
PERK 74 PEAK 74
70 70
VG 54 AvG 54
50) . 50 T
) 3|
10 10]
000 4000, 6000. 8000. 10000. 12000 14000. 16000 18000 20000 22000 25000 000 4000 G000, 8000, 10000 12000. 14000. 16000 18000. Z0000. 22000. 25000
requency (MHz) Frequency (MHz)
Site :03CH22-HY Site £ 03CH22-HY

Condition +PEAK_74 3m LE2CO4A1BEN_230712 HORTZONTAL Condition PEAK_74 3m LE2CO4A18EN_230712 VERTICAL

Peak

Avg.
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FCC RADIO TEST REPORT

Report No. : FR443061C

Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11b LF

6+7

Horizontal

QP/
Peak

Date: 2024-06-19

Date: 2024-06-19

. o . s
oo 3 :
W 1 2617 'J\” !
A ol
/ N
: : TR R T TR TY

ap|

3 0. 600,
Frequency (Miz)

HY
1L0663304_231015_16 HORIZONTAL

5 700 w0 900 1000 30 100,

Site
Condition

v
0663304_231015_16 VERTICAL

000

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR443061C

<Sample 2>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 2024.06.07 el (dBuvim) Date: 2024.06.07
63| 67|
|
933) P~ 933
PEAK BE 4| PEAK 74
00| 700

\\\.\‘ teetietn]
:
B . o -
46| i O N D PP PR PR SSE S o
23| 23
2460 246724652467 24002471 24T 2475 Z4TT 2470, 2401 2463, 24052487 2409 2491 2493 45247, 2500 G0 W00 00 o0 1600 zioo 200 Z00 700, 3000
Froquency (HHz) Froquency (Hz)
+03CHz2-HY site 03CHz2-HY
Condition  :PEAK_BE_74 3m LE2C04AI8EN_230712 HORIZONTAL Condition :PEAK_74 3m LE2CO4AIBEN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvimy Date: 2024.06.07 o @Buvim) Date: 2024.06.07
1671 6]
a3
700
Ave ge b A 54
- g E—
S [ B I s R
233 233
160 24632465 2467 2460 2471 2473247 ZATT 2470, 2401 2463, 405 4GT 2400 2401 2493 A5 2AT. 2500 G0 W00 00 o0 W80 Zioo  Z00. Z06 700, 000
Froquency (Hz) Froquency (Hz)
site +03CH22-HY site 03cH22-HY
Condition  : AVG_BE_54 3m LE2CO4AI8EN_230712 HORIZONTAL Condition AV6_54 3m LE2COAAIBEN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

6+7

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

93.3f /\\, 933
\ PEAK_BE 74 PEAK 74,
L, e
46.7| b s S s 46.7| s s
Site :03CH22-HY Site. :03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL Condition PEAK_74 3m LE2CO4A18EN_230712 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
93.3f \‘\ 93.3f
"\ AVG_BE_b4| AVG_54)
= | E—
— T
e o
Site :03CH22-HY Site 03CH22-HY
Condition : AV6_BE_54 3m LE2C04A18EN_230712 VERTICAL Condition AVG6_54 3m LE2CO4A18EN_230712 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

6+7 Horizontal Vertical

A (@Buvim) Date: 2024.06.07 el (dBuvim) Date: 2024.06.07
63| 67|
933 933
PEAK 74 PEAK 74
700) 700
avG 5 AvG 54
467] 467]
233 23
000 4000, 6000. 8000. 10000. 12000 14000. 16000 18000 20000 22000. 25000 000 4000, 6000, G000 10000 12000. 14000. 16000. 13000, 20000, 22000. 25000
Frequency (Miz) Frequency (MiHz)
:03CH22-HY Site 03CH22-HY
Condition +PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition +PEAK_74 3m LE2CO4AI8EN_230712 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061C

Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11b LF

6+7

Horizontal

Vertical

QP/
Peak

Date: 20240619 el (9Buvim)

Date: 2024-06-19

. Is

ap|

T 11
26.7) W 261
it
9 e M‘M e T

a1l

rocvoney iy rocuoney iy
Site :03CH22-HY Site. 03CH22-HY
Condition 0663304_231015_16 HORIZONTAL Condition QP 3m BILO663304_231015_16 VERTICAL

QP 3m BILC
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FAX : 886-3-327-0855
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Report No. : FR443061C

<Sample 3>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

6+7

Horizontal

Fundamental

A (@Buvim) Date: 2024-06-07

1637]

el (dBuvim)

Date: 2024-06-07

67|

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

\A\
R e o 1o
700 \ 704 \
L] .
S —
sy i Trenency
:03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition : PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
{RBWEIO00 000Kz VBW:3000000KHz SWT-Auto REW:I000000KHz VBW3000.000KH? SWT-Auto
—*ug\
]
M S B
I
9 "
sy i Tronency
Site :03CH22-HY Site. 03CH22-HY
Condition 1 AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

6+7

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) @Bovim) Date: 20240607 J Date: 20240607
6] 6]
e
033 - 023
N e o 4 penk 1
T0.0) e 700
e
i e, 2 = T Ty et r 4
151 ettt P P ———
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60 246324652467 2963 24T 4TS 4TS 2ATT 4TS 2061 2085 912403 245257, 2500 oo Too 700 Too 10 1oL 20 2800 270
Heauency (i) Freasency ()
Site 2 03CH22-HY Site. :03CH22-HY
Condition :PEAK_BE_74 3m LE2C04A18EN_230712 VERTICAL Condition PEAK_74 3m LE2CO4A18EN_230712 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
J @Buvm) Date: 20240607 o dBuvim) Date: 20240607
161 6]
033 \ 033
RN
AN
700] \/ 700)
/ﬁ/\ AVG_BE_b4| AVG_54)
s | ———
29 29
60 74633465.2467 7460 2471 2473 2475 2477 2478 2461 2483 AR5 2487 T4B0 341 40T TS AT, 2500 T R R[S T T
Frequency (HHa) Freasency (MHa)
Site :03CH22-HY Site 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition AV6_54 3m LE2CO4A18EN_230712 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

6+7 Horizontal Vertical

A (@Buvim) Date: 2024.06.07 el (dBuvim) Date: 2024.06.07
63| 67|
933 933
PEAK 74 PEAK 74
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Frequency (Miz) Frequency (MiHz)
:03CH22-HY Site 03CH22-HY
Condition +PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition +PEAK_74 3m LE2CO4AI8EN_230712 VERTICAL

Peak

Avg.
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Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11b LF

6+7

Horizontal

Vertical

QP/
Peak

Date: 20240619 el (9Buvim)

Date: 2024-06-19
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5

0 00 200 300 400 _ 500, 600 700. 80 %00 1000 o0 1o 200, 300,
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061C

Appendix E. Duty Cycle Plots

<Sample 1>

Antenna Band

Duty
Cycle(%)

T(us)

1T(kHz) |VBW Setting

6+7 802.11b

98.89

- 10Hz

6+7 802.11g

99.52

- 10Hz

6+7 2.4GHz 802.11ac VHT20

100.00

- 10Hz

6+7 2.4GHz 802.11ax HE20 Full RU

100.00

- 10Hz

6+7 2.4GHz 802.11ax HE20 106 RU

97.74

4585

0.22 240Hz

MIMO <Ant. 6+7>

802.11b

#Altlon 30 0B

AUTO TUNE
Video BW 8.0 MHz Span 0 Hz
Sweep 4.00 ms (1001 pts)

Center 2.412000000 GHz
Hz

Funclion  Function Width  Function Value

802.11g

Center 2.412000000 GHz
Hz

Video BW 8.0 MHz

Function

Span 0 H;
Sweep 10.0 ms (1001 pts|

Funetion Width  Funcion Value

£x Warker

‘Select Marker
w Marker 1

A0 Type: Pawes (RMS] |
Tng: Free Run

Marker
Function

Marker—

Center 2.462000000 GHz Video BW 8.0 MHz Span 0 Hz

Sweep 13.0 ms (1001 pts) Gaunler

Function _ Function Width

Center 2.412000000 GHz

Video BW 8.0 MHz

Function

£x Warker

‘Select Marker
Marker 1

A0 Type: Pawer (RMS] {
Tng: Free Run

Marker
Function

Marker—
Span 0 Hz

Sweep 15.0ms (1001 pts) Gaunler

Function Width _ Functios

All Markers Off

Couple Markers
on
on
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SPORTON LAB.

<Sample 2>
Antenna Band Duty T(us) 1/T(kHz) |VBW Setting
Cycle(%)
6+7 802.11b 99.54 - - 10Hz
MIMO <Ant. 6+7>
802.11b
- £x Warker
= o 2] 4%
<Sample 3>
Antenna Band Duty T(us) 1/T(kHz) VBW Setting
Cycle(%)
6+7 802.11b 98.95 - - 10Hz
MIMO <Ant. 6+7>
802.11b
|
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